
I 

 

CONTENTS 

1. EXCUETIVE SUMMARY ...................................................................................................... 1 
2. INTRODUCTION................................................................................................................... 88 

2.1 PRESENTATION OF PROJECT PROPONENT ............................................................................. 88 
2.1.1 Project Proponent ......................................................................................................... 88 
2.1.2 Investment Plan ............................................................................................................ 88 

2.2 ENVIRONMENTAL AND SOCIAL CONSULTANT TEAMS (ROLES AND RESPONSIBILITIES) ....... 89 
[...]
been substituted with new ones as adviced by the Japanese Technicians who were employed as 
environmental conservation consultants for emission control. An Ash packing machine has also 
been installed for Fly ash controlling system. 

Moreover, Flue Gas Desulfurization System (FGD System) has been installed to reduce 
the emission of Sulphur dioxide for DeSox Control System and Selective Non-Catalytic 
Reduction System (SNCR) and Selective Catalytic Reduciton System (SCR) have also been 
installed to reduce the emission of Nitrogen oxides for DeNox Control System. LED Board was 
installed as Continuous Emission Monitoring System (CEMS) at the main gate of the power 
plant to show the (Ash, Sox, Nox) emission data of the control room. At LED board, the data 
are shown together with the international standard values to compare the emission conditions of 
the power plant with those standards.  

With the permissions of Shan State Government and Ministry of Electricity and Energy, 
the No.1 turbine operated from 20.12.2016 to 27.12.2016 and No.2 turbine also operated from 
23.1.2017 to 30.1.2017 to find out whether the factory can be operated within the National 
Emission Guideline values. During this period, the emission values are found within the 
standard values. 

During the testing period, the ministers from Shan State Government and 
representatives from relevant local organizations were invited to the power plant. Based upon 
the results of testing period, the maximum load of each turbine was calculated as 50 MW.  

At this time, the total cost for first stage maintenance activities is about USD 25 million 
dollars. Wuxi Hua Guang Electric Power Engineering Co., Ltd. is negotiating with Shan State 
Government, Pa-Oh Self-administrative Region and Electricity Production Enterprise under the 
Ministry of Electricity and Energy to get obtain the permissions for Commercial Operation 
Date (COD). 

At Stake Holder Meeting held in briefing hall of Thigyit Coal Fired Power Plant on 
April 29, 2017, Ministry of Shan State Government decided (i) to form the test run 
implementation committee for 1 year, and (ii) to form the inspection committee to inspect the 
test run activities under the Guideline values for 1 year. According to the section 5(d), 5(e) of 
regular cabinet (4-5/2017) of Shan State Government, these two committees were approved on 
May 23, 2017. 

With the approval of Shan State Government and cabinet 24(15/961)/7/Myanmar 
President Office of Commercial Department, Myanmar President Office, test run of No.(1) and 
No.(2) turbines of Thigyit Coal Fired Power Plant started for 1 year started from May 26, 2017.  



 

107 

 

4.2 Project Location, Overview Map and Site Layout Maps 

Thigyit Coal Fired Power Plant is located at Thigyit village tract, Naung Ta Yar 
Township, Pa Oh Self-Administration Region in the Southern Shan State at a coordination of 
Latitude 20°25'53.09"  N and  96°12.36" E Longitude. Almost all of the land uses in the 
vicinity of the project sote are agricultural lands and residential areas. Major similar economic 
activities near the project area are comprises of Nagar Cement Plant, Nagar Quarry Site, Eden 
Coal Mine. 

 
Figure 4.1 Project Location Map 

Source: E Guard Study Team 

 

  



 

108 

 

4.3 Description of the Project 

4.3.1 Project size 
The total land area of proposed project for power plant is 45.05 hectares (111.34 Acres). 

4.3.2 Power Plant Design Concept 
Equipped with two 60MW two steam turbines (N60-6 83), 75000kVA type two steam 

generators (QF-60-2) and two pulverized coal-fired boilers (NG24079 8M) and the existing 
power plant is designed to produce the 120 MW export power (net of auxiliary loads), 
throughout the seasonal ambient conditions. The duration of production is 22 years, allowing 
for the performance degradation. The project proponent is planning to install coal-dried plant at 
the second phase. 

4.3.3 Production of Process 
The power plant is designed to provide the 120 MW export power (net of auxiliary 

loads), throughout the seasonal ambient conditions and for the duration of a 22 years, allowing 
for the performance degradation. 

The existing power plant is designed to generate the power with 60MW two steam 
turbines (N60-6 83), 75000kVA type two steam generators (QF-60-2) and two pulverized coal-
fired boilers (NG24079 8M).At the second phase, the proponent is planning to install coal-dried 
plant. 

Coal-fired plants produce electricity by burning coal in a boiler to produce steam. 
The steam produced, under tremendous pressure, flows into a turbine, which spins a generator 
to create electricity. The steam is then cooled condensed back into water and returned to the 
boiler to start the process over.  

The power station uses a conventional coal-fired technology at the initial stage which 
produces electricity by the burning of coal and air in a steam generator, where water is heated to 
produce high pressure and high temperature steam. The steam flows through a series of steam 
turbines which spin an electrical generator to produce electricity. The exhaust steam from the 
turbines is cooled, condensed back into water, and returned to the steam generator to repeat the 
process again. 

  



 

109 

 

4.3.4 Main component of Thigyit Coal-fired Power Plant 
(1) Heat generation in the boiler  

(a) Pulverized Coal-fired Boiler 

 

Figure 4.2 Pulverized Coal-fired Power Diagram 

Coal is burnt in the boiler furnace to produce heat. Carbon in the coal and Oxygen in the 
air combine to produce Carbon Dioxide and heat. The crushed coal feed is either stored 
temporarily in bins or transported directly to the cyclone furnace. The furnace is a large 
cylinder jacketed with water pipes that absorb some of the heat to produce steam as well as to 
protect the burner itself from melting down. A high powered fan blows the heated air and 
chunks of coal into one end of the cylinder. The hot combustion gases leave the other end of the 
cylinder and enter the boiler to heat the water filled pipes and produce steam. 

Thermal NOx is the result of high-temperature coal combustion. Each of the existing 
two boilers contains three branched low NOx burner which are designed to control air and fuel 
mixing at each burner. By reducing the peak flame temperature at the first two burners 
formation of NOx in the process is significantly decreased.   

(b) Raw Material Collection and Preparation 

Coals transported from Thigyit coal mine by conveyor belt will be used to fuel the 
power plant. That mine is an open cast dug on benches which is located 1.43km south-east 
direction from the power plant. 

Pieces of raw coal from the mine with a size of 8 inches in diameter are directly sent to 
the indoor storage yard where are stored temporarily and then transported into the coal crusher. 
In the first stage, coal is crushed into pieces smaller than 1 inch in diameter by hammer crusher 



 

110 

 

and ball mill. While the coal is being crushed by the rolling action in the pulverizer, the hot air 
dries it and blows the usable fine coal powder out to be used as fuel. The powdered coal from 
the pulverizer is directly blown to a burner in the boiler. The burner mixes the powdered coal in 
the air suspension with additional pre-heated combustion air which transports the pulverized 
coal to the steam generator furnace. 

  

Figure 4.3 Conveyor and Indoor Coal Yard 

(2) Electricity Generation 

(a) Turbine and Generator 

The electricity generated at the Power Station comes from a generator driven by a steam 
turbine. Highly purified water, pumped through pipes inside the boiler, is turned into steam by 
the heat (650-900 Degrees Celsius) within the walls and heats the water in the tubes. The water 
rises through the tubes into the boiler drum, turning into steam first and then into superheated 
steam at 215 degrees Celsius. Steam with high pressure and high temperature is fed into the 
multi-stage steam turbine. As the steam passes through each successive stage of the turbine 
both the temperature and pressure fall as the steam drives the turbine shaft round at 3,000 rpm. 
The turbine shaft is connected to the shaft of the generator, where magnets spin wire coils to 
produce electricity.  

After passing through the turbine, the steam is drawn into a large chamber in the 
basement of the power plant. In these steps, millions of gallons of cooling water are pumped 
through the condenser. The cooling water within the condenser is returned to cooling tower 
where it‟s cooled to be reused. The cooling water in the tubes converts the steam back into 
water that is returned to the boiler to repeat the process again. The cooling water is transported 
to its source without any contamination. 



 

111 

 

  

Figure 4.4 Turbine and Generator 

(b) Water Treatment System 

The incoming raw water from Upper Balu Creek Pump Station passes through the 
clarifying and valve less filtration pool at a rate of 320m3/hr and then stored in the settling pond 
with 100800 ton containing capacity for factory and domestic uses. In fact, some of those water 
is stored in 100 m3 storage tank for boiler feed water treatment system. In the steam boiler, high 
purified feed water is required to ensure proper operation of steam generation system. Multi-
Media filtering is the first stage of treatment system which reduces the level of suspended solids 
in incoming feed water. Incoming feed water is high in suspended solids that can cause a high-
pressure drop and reduce the effectiveness of downstream filtration equipment such as reverse 
osmosis membranes. The second stage is Active Carbon Filtering at which the feed water 
passes through the activated carbon bed to be dechlorinated by dosing with Sodium Hydrogen 
Sulfite (NaHSO3). As water softening system is also important stage in water treatment system, 
sodium Chloride (NaCl) is used as a water softener salt to remove calcium and magnesium ions 
which can cause scaling and damage in the boiler tube. And then, Reverse Osmosis System is 
used to remove the ions and larger particles from the incoming feed water. Electrodeionization 
(EDI) system is usually a polishing treatment to reverse osmosis system and is used to deionize 
water and separate dissolved impurities from feed water. Finally, the incoming water passes 
through the Demineralized Water System to remove the minerals and salts from the water. 



 

112 

 

 

Figure 4.5 Boiler Feed water Treatment Process of Thigyit Coal-fired Power Plant 

  

Figure 4.6 Upper Balu Creek Pump Station and Water Treatment Plant 

Purified exhaust steam from the turbine enters the condenser chamber and condenses 
upon contact with the outside water containing cold tube connected with cooling water tower. 
Condensate water is returned back to the boiler by condensate pump and recycled as a boiler 
feed water. Boiler feed water actually as the combination of condensate water and treated water 
from water treatment plant. 



 

113 

 

As water is naturally mixed with residual oxygen, it is required to apply chemical 
dosing berfore using the boiler feed water in the process. Deoxygenation system, therefore, is 
applied for removal of residual oxygen to avoid corrosion in the system by using Hydrazine. 
Moreover, pH level can be changed by carbonate compound as the result of dissolving Carbon 
dioxide in the feed water. Ammonium Hydroxide Solution Dosing is also important to balance 
the pH value of feed water as well as to avoid the carbon dioxide corrosion. pH level changes 
and boiler sludge concentrations created by calcium coagulation may be avoided by Trisodium 
Phosphate (Na3PO4) Dosing treatment. 

Water from the cooling tower circulates through the condenser, absorbs heat from the 
steam and returns to the cooling tower. Cooling effect can be declined as a result of calcium 
bicarbonate clogging in copper brass tube due to the heat absorption in the condenser. Sodium 
Tripolyphosphate Dosing is thus used to avoid the calcium bicarbonate clogging process and 
sodium hypochlorite dosing is used to eliminate the bacteria.  

  

Figure 4.7 Cooling Tower of Thigyit Coal-fired Power Plant 

  



 

114 

 

(3) Air Pollution Control System 

Coal is not a pure carbon and it contains non-flammable mineral residues. The heavier 
part of the residues called bottom ash winds up in a pan at the bottom of furnace whereas lighter 
part called fly ash is carried along by the flue gases as a fine gray dust. Electrostatic 
precipitators are required to capture all the fly ash. Additionally, another pollution-abatement 
technology called Selective Non-Catalytic Reduction System (SNCR) and Selective Catalytic 
System (SCR) are used to neutralize the nitrogen compounds within the flue gases. Moreover, 
two Low NOx burners also help to reduce nitrogen compounds while flue gas is passing 
through the furnace. Coal also contains a small amount of sulfur which burns to produce sulfur 
dioxide. Desulfurization System (FGD System) is also to reduce the emission of Sulphur 
dioxide for DeSox Control System. Thi gyit Coal-fired Power Plant conducted to mitigate the 
air pollution by installing air pollution control facilities above mentioned. 

 

Figure 4.8 Air Pollution Control System Diagram of Thigyit Coal-fired Power Plant 

 

  



 

115 

 

(a) Selective Non-catalytic Reduction (SNCR) System 

   

Figure 4.9 SNCR system 

In Thigyit Coal-fired Power Plant, Selective Non-catalytic NOx reduction (SNCR) 
involves injection of a reducing agent – urea- into the flue gas with the optimum temperature of 
800-900°C placed upper the Low NOx burner. At a high temperature of 870-1150°C, urea 
reacts with NOx from the combustion gases to yield nitrogen gas (N2) and water vapour (H2O), 
and consequently, 70% of NOx can be removed. 

  

Figure 4.10 SNCR system Installation 
 

  



 

116 

 

(b) Selective Catalytic Reduction (SCR) System 

 

Figure 4.11 SCR system 

Thigyit Coal-fired Power Plant uses the combination of SNCR and SCR system for the 
reducing NOx compound. After the flue gases pass through the SNCR system, Selective 
catalytic NOx reduction (SCR) system is applied as post- formation of NOx control technology 
that uses a Titanium dioxide (TiO2) and Vanadium pentoxide (V2O5) catalyst to optimize the 
reaction between NOx and urea to produce nitrogen and water.  

  

Figure 4.12 SCR system Installation 

  



 

117 

 

(c) Electrostatic Precipitator (ESP) 

 

Figure 4.13 Electrostatic Precipitator (ESP) 

Electrostatic precipitators (ESP) are widely used in pulverized coal-fired power plant. 
After passing through the SNCR and SCR system, the flue gas passes through the ESP device 
to remove suspended dust particles by applying electrostatic charge and collecting the particles 
on charged plates and then fly ashes are collected in the ESP hoppers which are connected with 
ash silo.  

  

Figure 4.14 ESP Hoppers and Ash Silo 

Fly ashes, a byproduct of the palnt, can be used as a raw material for production of 
cement. Therefore, Thigyit Coal-fired Power Plant is carrying out marketing of fly ashes as a 
byproduct jointly with Manaw Ayeyar Co., Ltd. After storage in ash silo temporarily, fly ashes 
are packaged, sold and shippe to the customers at fly ash packaging factory.  

 



 

118 

 

  

Figure 4.15 Fly ashes packaging factory and fly ashes packaging 

Since discharged bottom ashes can be reused in manufacturing of block bricks, disposal 
of ashes in the project site is avoided. A brick manufacturing factory was built near water 
cooling tower of power plant in April 2017. By mixing 20 tons of bottom ashes, grounded 
stones (aggregates) and cement proportionally, 5000 bricks can be produced everyday.  

  

Figure 4.16 Brick Factory 

 

  



 

119 

 

(d) Flue Gas Desulfurization system (FGD) Systems 

  

  

Figure 4.17 Desulphurization system (FGD) with two layer of reagent MgO scrubbing\ 